
Water Research 251 (2024) 121141

Available online 15 January 2024
0043-1354/© 2024 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

Systematic assessment of wastewater resource circularity and sustainable 
value creation 

D. Renfrew a, V. Vasilaki a, E. Nika a, G.A. Tsalidis a, E. Marin b, E. Katsou c,* 

a Department of Civil & Environmental Engineering, Institute of Environment, Health and Societies, Uxbridge Campus, Brunel University London, Uxbridge, Middlesex 
UB8 3PH, UK 
b Aqualia, Av. del Camino de Santiago, 40, edificio 3, 4ª planta, Madrid 28050, Spain 
c Civil and Environmental Engineering, Skempton Building, South Kensington Campus, Imperial College London, London SW7 2AZ, UK   
[...]
cator taxonomies show whether the SOI has been successful at 
improving the circularity of physical resource loops in the defined sys-
tem and whether the performance of SOI circular actions meets stake-
holder expectations and CE goals. Improvements can be directly 
quantified by comparing SOI results with those of the benchmark sys-
tem. This step of the methodology fulfils principle 1, facilitating decision 
making based on intrinsic system circularity, ensuring assessment 
validity. 

2.2.7. Sustainability indicator selection and calculation 
To investigate the impacts that result from the implementing SOI’s 

intrinsic circularity (both resource flows alterations and circular ac-
tions), a third complementary sustainability indicator taxonomy must be 
selected to quantify the value created for stakeholders and understand 
the SOI’s consequential circularity. If indicators have been selected with 
adequate scope, then all dimensions of the TBL should be represented; if 
not, then at least one indicator should be selected and calculated for the 
missing dimension(s) to ensure a holistic assessment of sustainable 

Table 1 
Resource flow analysis indicator taxonomy.  

Category Indicator Equation 

Materials Circular Inflow (as defined 
by classification 
approach) (%) 

Mass Circular Inflow
Total Mass of Inflow 

Renewable Recirculation 
Outflow (%) 

Mass Renewable Ouflow
Total Mass of Outflow 

Circular Outflow (as 
defined by classification 
approach) (%) 

Mass Circular Outflow
Total Mass of Outflow 

Wastewater Nutrient 
Removal Efficiency (%) 

1 −
Output Concentration
Input Concentration 

Water Water Discharged in 
Accordance with CE 
Principles (%) 

Volume of Circular Discharge
Volume of Water Withdrawal 

Water Use from Circular 
Sources (%) 

Volume Water Used from Circular Sources
Volume of Water Required by the Process 

Energy Energy Consumed from 
Renewable Sources (%) 

Renewable Energy Consumption
Total Energy Consumption 

Economic Circular Material 
Productivity (€/kg) 

Total Revenue
Mass of Linear Inflow 

Product Value per Mass 
(€/kg) 

Product Revenue
Mass of Virgin Resources   

Fig. 2. Steps for selecting the circular action indicator taxonomy.  

D. Renfrew et al.                                                                                                                                                                                                                                



Water Research 251 (2024) 121141

5

value. Strategic goals highlighted during goal and scope definition can 
be used to guide indicator selection for any missing TBL dimensions. 

To understand the impacts of consequential circularity, it is recom-
mended to use the data requirements of the circular action indicators for 
identification of the required areas for sustainability analysis. This 
avoids pre-selection of complementary analysis techniques, enhancing 
assessment flexibility, mitigating the omission of sustainability impacts 
which are pertinent to the assessment. For example, eco-efficiency in-
dicator calculation requires both environmental and economic inputs, 
highlighting that more detailed LCA or life cycle costing would be 
suitable as complementary analysis. Process inventories derived from 
benchmark and SOI models can be used to complete the required com-
plementary assessment techniques. This indicator taxonomy reveals 
wider impacts of SOI implementation not captured during the intrinsic 
circularity analysis. Once sustainability indicators have been calculated, 
the results are utilised to quantify the sustainable value creation that 
results from SOI implementation, to see if it is able to satisfy the value 
proposition for stakeholders. 

2.2.8. Consequential circularity performance assessment 
The final step of the method requires examination of the SOI sus-

tainability indicator taxonomy results against the benchmark process. 
This facilitates direct measurement of the environmental, economic, and 
social sustainable value generated by the SOI, as required in principle 3, 
and shows whether the SOI satisfies the value proposition developed 
with stakeholders. Therefore, sustainable value creation is used to 
determine SOI consequential circularity performance. If the SOI im-
proves both intrinsic and consequential circularity of the investigated 
wastewater system, then it can move to the next phase of design as it is 
able to generate value for stakeholders by improving system circularity. 
If not then the project goals, technology, or design can be iterated to 
update models and indicators until a suitable SOI is selected. 

To enhance decision making capabilities and result communication, 
interpretation of results should consistent with the goal and scope of the 
assessment to make appropriate conclusions, explain limitations, and 
provide recommendations for wastewater system circularity perfor-
mance (British Standards Institute, 2020). Results should be readily 
understandable and easily communicated to the intended audience, 
therefore, it is recommended that sustainable value creation is used to 
verify whether the defined circular goals of the system have been suc-
cessfully achieved (as shown in Section 3). 

3. Implementation – Spanish small scale WWTP 

This section demonstrates implementation of the method developed 
in Section 2 for the assessment of a novel technology integrated within a 
WWTP. In this case, the SOI is an anaerobic purple phototrophic bacteria 
(PPB) photobioreactor (PBR) technology for wastewater treatment, 
known commercially as ANPHORA® (includes clarifiers, PBRs, sludge 
treatment), and was selected as it claims many benefits over conven-
tional treatment processes. 

3.1. Definition wastewater system and boundaries 

The goal of the assessment is to quantify circularity improvements 
and the sustainable value created by implementing ANPHORA® tech-
nology for wastewater treatment. It will be used to evidence the ad-
vantages of this system compared with conventional technology and 
results will be shared with water sector stakeholders to expedite tech-
nology uptake. 

Strategic goals of the project are mapped using publications and 
communications to define the expected advantages of the system (Deep 
Purple, 2019):  

(1) Produce high value products from waste streams of sewage 
sludge  

(2) Recover resources contaminated in wastewater  
(3) Minimise waste  
(4) Minimise energy demand of the plant trending towards self- 

sufficiency or energy positivity  
(5) Reduce GHG emissions of value chains by 20 %  
(6) Generate revenue from the recovery of waste resources  
(7) Establish economic feasibility  
(8) Evaluate environmental impacts 

These statements clearly show that considered technologies wish to 
enhance value recovery from waste streams to facilitate the CE. From the 
statements, generic CE actions are identified and will be used as themes 
to categorise the technology gains creators. The terminology of mini-
mising, maximising, and reducing several operational constraints such 
as economics, waste, GHG emissions, and energy demand are facilitated 
by developing disruptive technologies to optimise process performance. 
The emphasis on generating economic value from bioproducts and 
recovering energy from waste streams means that the technology must 
have the ability to cascade biomaterials. Lastly, recovering the organic 
and nutrient contaminants in wastewater and reducing waste produc-
tion is achieved through the action of recycling and waste minimisation for 
wastewater resources. 

As the SOI being assessed is known, a benchmark technology must be 
chosen to establish a baseline for results comparison. By consulting in-
dustrial experts, it was decided to use a conventional extended aeration 
system as a benchmark, which is an activated sludge process with high 
solid retention times between 20 and 40 days. Primary clarifiers are not 
required, therefore, the conventional process was assumed to operate 
with pretreatment of screenings and grit removal, aeration tank (nitri-
fication) with clarifiers, and sludge is stabilised by liming. System 
boundaries are drawn from when wastewater leaves the water user and 
flows into the WWTP (meaning losses are accounted for), until waste-
water effluent is discharged from the plant and biosolids are applied to 
land, as shown in Fig. 3. The ANPHORA® technology demonstration site 
is located in Spain, so processes were modelled considering local factors. 

3.2. System mapping system and modelling 

Advantages of the ANPHORA® technology are highlighted when 
used to treat wastewater for small, rural populations; thus a scale of 
10,000 population equivalents (PE) (design load of 3000 m3/d) was 
selected. Wastewater treatment on this scale in Spain regulates chemical 
oxygen demand (COD) removal and discharge limits. Due to limitations 
in data availability for a 10,000 PE WWTP case study, a model for the 
conventional process of prolonged aeration was constructed using pa-
rameters taken from literature for the physical and biological treatment 
units. The influent loadings were taken from literature for a wastewater 
treatment plant in the same area as the ANPHORA® demonstration fa-
cility (Rodríguez-Chueca et al., 2019). The data utilised is provided in 
Tables S1–S4 of the Supplementary Material. 

The PBR was chosen for assessment as it operates anaerobically 
resulting in significant energy demand and emissions generation 
reduction compared with conventional aerobic treatment. The nutrient 
content of the PPB biomass means it can be used as a biofertiliser and 
sold to generate revenue. The biomass also has greater biomethane 
potential compared with conventional activated sludge, therefore it is 
economically viable to anaerobically digest sludge and produce biogas 
for energy recovery. The project is currently at the demonstration phase; 
however, these real-world scenarios have been agreed with experts for 
application of the circularity assessment method to a full-scale system. 

Fig. 4 summarises the PBR process boundaries, which operates with 
screenings, grit, and fats, oils, grease (FOG) removal pretreatment, pri-
mary settling, anaerobic raceway PBRs, and clarifiers before wastewater 
discharge. Sludge is thickened, anaerobically digested, and dewatered 
before it can be sold as a high-quality biomass fertiliser for land 
application. 

D. Renfrew et al.                                                                                                                                                                                                                                



Water Research 251 (2024) 121141

6

The PBR has only operated at a demo scale, and therefore required 
scale up calculations to ensure accuracy for the energy consumption and 
cost parameters. It was assumed that the removal efficiencies and 
nutrient content of the PPB biomass would be unaffected by scale up of 
the system. The circular PBR system was modelled using data provided 
in Tables S5–S8 of the Supplementary Material. 

3.3. Resource flow characterisation 

The circularity assessment was completed using the approach in 
Section 2 to characterise the water, nitrogen, phosphorus, and carbon 

resources from the benchmark and SOI process models. Tables S9–S16 in 
the Supplementary Material provide the circularity classifications of 
resource inflows and outflows. 

3.4. Resource flow indicator selection and calculation 

The taxonomy of resource flow indicators selected is provided in 
Table 1. Results of the outflow, nutrient extraction, and renewable en-
ergy indicators are provided in Fig. 5. WWTP removal efficiency was 
assessed and showed there was a reduction in carbon removal of 9.2%, 
however, COD discharge limits are still met. This results in lower carbon 

Fig. 3. Process stages of the benchmark system.  

Fig. 4. Process stages of the photobioreactor system.  

Fig. 5. Resource flow indicator results, where the lighter colour is the conventional process and darker colour is the Deep Purple PBR process. A: outflow circularity, 
B: outflow renewability, C: wastewater nutrient extraction, and D: renewable energy usage. (For interpretation of the references to colour in this figure legend, the 
reader is referred to the web version of this article.) 

D. Renfrew et al.                                                                                                                                                                                                                                



Water Research 251 (2024) 121141

7

outflow circularity for the PBR process, but due to the composition of 
PPB biomass greater renewability is achieved. Nitrogen and phosphorus 
removal are improved by 148% and 32% respectively, due to the 
accumulation of nutrients by the PPB biomass meaning greater outflow 
circularity and renewability are achieved for NP by ANPHORA®. Whilst 
there are no NP consent limits for this type of small-scale treatment, 
performance is better in terms of both environmental protection and 
circularity. However, if this process was applied in an area with NP 
discharge limits, then tertiary treatment or polishing of the effluent 
would be required. Lastly, renewable energy usage grows from 67% to 
85% due to the recovery of energy from biogas, which increases the 
renewable fraction above that of the Spanish electricity grid mix 
(including nuclear and biofuels) (IEA, 2021). 

There was negligible change between conventional and PBR scenario 
influent resources, and therefore inflow and water indicators, when 
comparing systems so these results are not presented. Additionally, 
material productivity increased by approximately 300% as greater 
revenue from the sale of PPB biofertiliser is coupled with a reduction of 
linear inputs, namely lime for sludge treatment. Value per mass of the 
systems increased from 0 €/kg for the conventional system to 40.8 €/kg 
for the PBR, and this high value is achieved as the only virgin or primary 
material input is the polymer required for sludge thickening. The value 
of zero for the benchmark system occurs as only revenue from product 
sales is included in the calculation, excluding the service fee of waste-
water treatment. 

3.5. Action indicator selection and calculation 

To ensure appropriate indicators are selected for evaluating the 
performance of PBR circular actions, the strategic goals must be un-
derstood and combined with the outcomes from sustainable VPC 
development. As explained in Section 2, the participatory method is 
utilised to link the generic, high level CE actions identified from the 
strategic goals of the project with the unique circular actions of the SOI 
for indicator selection. In this case study, the technology developers 
were used to generate the VPC, and the resultant Lean Canvas is pre-
sented in Fig. 6. 

The ‘gain creators’ category identifies how the ANPHORA® tech-
nology is expected meet stakeholder expectations and the four gains 

creators were combined with CE actions identified in Section 3.1 to 
generate specific circular actions of the PBR process. The steps to select 
indicators for evaluating the circular actions are summarised in Table 2, 
starting with the gains creators in the left hand column. Indicator results 
show the performance of ANPHORA’s® circular actions at meeting 
stakeholder expectations and project CE strategic goals, compared with 
the conventional extended aeration process. Table 2 summarises the 
second indicator taxonomy selected for the assessment of intrinsic 
circularity. 

Results from the circularity assessment of project actions are sum-
marised in Table 3 and are presented as the percentage change against 
the benchmark conventional process measurement, to reveal the per-
formance of SOI circular actions. 

The energy reduction indicators show that not only is the demand for 